
2 

3 

4 

5 

6 

7 

8 

9 

10 

11 

12 

13 

14 

15 

16 

17 

18 

19 

20 

21 

22 

23 

24 

BEFORE THE FLORIDA PUBUC SERVICE COMMISSION • 

IN RE: Application for Certificates 
to provide Water and Wastewater 
Service in Clay County by Point 
Water and Sewer, Inc. 

) 
) 
) 
) 

DOCKET NO. 961321-WS \ ~ 
Date Submitted for 
Piling: May 23, 1997 

--· 
ORiGfmt 
fJI E COPY 

--------~~----------> 

Q. 

A. 

Q. 

A. 

Q. 

A. 

PREHIABJNG R£BIJ1TAL TESTIMONY OF JOHN YONGE 
ON BEBAI.f OF POINT WATER AND SEWE& INC. 

Please state your name and address for the record. 

My name is John Yonge 

What is your position? 

I am the President of Point Water and Sewer, Inc. (hereinafter referred to as 
[...]
RA ADDR 4 7 53 RAQCBDY POINT JU) . 

ORANGE PARK, WL 32073 US 
ANN REP (lP96) IN 12/ 12/ 96 

12/ 17/ 96 
CORP NtiJ.mER: 
TITLE : PD 

OFFICER/DIRECTOR DETAIL SCREEN 
P95000069012 CORP HAM! : POINT WAXER ' SEWBR, 

NAME: YOO~, JOHN 
4753 RAGGEDY POINT RD . 
ORANGE PARK, FL 320? 3 

EXHIBIT 

"1" 

9 : 19 AM 
INC . 



. 

. . 

CAPACITY ANALYSIS REPORT 

THE POINT TOWN HOMES 
HIGHWAY 17, FLEMING ISLAND 

CLAY COUNTY 
DER NO. 3110P00304 

PERMIT NO. 0010-221312 

EXPIRES 6/30/96 

January 20, 1997 

EXHIBIT 

"2" 



Pernittee: 

Name: ~Ar ~eeident 
Coapany: Point Water and Sewer, Inc. 

Address: 4753 Raggedy Point Road 

City: orange Park, Florida 32073 

County: Clay 

Phone No.: (904) 269-1825 

We, the above eigne , a e fully aware and intends to comply 
with the recommendation an schedules included in the report. 

Engineer : 

Name: James M. Lucas, P.E. 

Compan J. Lucas & Associates, Inc. 

Address: 10475 Fortune Parkway, Suite 202 

City: Jacksonville, Florida 32256 

Phone: (904) 464-0090 

This is to certify that the information contained in the 
report is true and correct to the best of our knowledge, the report 
was prepared in accordance with sound engineering principles, and 
that the recommendations and schedules were discussed with the 
permittee or their representative. 



Chapter 1·:- Introcluctlon 

The existing plant . is a 0 . 015 mgd extended aeration stael 
package plant with dechlorination and discha.rge to the St. Johns 
River. The plant serves • 19 unit townhomes complex and t he 
adjacent marina. wastewater from the co.mplex flows into a pumping 
station located adjacent to the plant before being lifted into the 
treatment unit • a aeration tank. Plow from the aeration tank enters 
a clarifier where the solids are separated from the liquid. 
Effluent from the clarifier enters a 1460 gallon chlorine contact 
chamber for disinfection. The effluent leaves the plant by gravity 
where it flows through a dechlorination unit prior to discharge to 
the river for disposal. 

Solids from the clarifie r is returned to the treatment unit by 
the return sludge air lift. Excess sludge is stored in the 
digest er or hauled off by independent contractor. 

Effluent from the plant discharges via a 6-inch gravi ty l i ne 
t o the river after dechlorination. 



. . 

Chapter 2 - Bxi•ting Con41t1ona 

Permitted Capacities: 

The plant is presently ·permitted for 15,000 gallons per day. 
The discharge parameters are as follows: 

flow: 0.015 gpd Daily 5/Wk 

BOD : 20 ppm Monthly Grab 

SS: 20 ppm Monthly Grab 

pH: 6-8.5 Daily 5/Wk 

Chlorine 
Residual 0.5-1.0 Daily 5/Wk 
(contact tank) 

Residual 0.01 Daily 5/Wk 
(Outfall) 

Fecal 200/800 Monthly 

Parameter Annual Monthly Weekly One time 

B 0 D 20 ppm 30 ppm 45 ppm 60 ppm 

s s 20 ppm 30 ppm 45 ppm 60 ppm 

Monthly Average Daily Flows, Three-month Ave. Daily Flows , Annual 
Ave . Daily Flows: 

The monthly operating reports were examined and the following 
tables were generated. The plant was constructed in the early 
1980's with the const ruction o f the townhomes. Flows have 
gradually incr eased over the years due to i ncreases in the marina 
activit ies from an annual average of e,ooo t o 10,000 gpd. Flows 
are reflective of the occupancy rate of the townhomes, the use of 
the Marina and any infiltration inflow entering the system. The 
past operator stated t bat the f lows for the past few years have not 
changed appreciably. Table 1 shows the monthly, t hree month 
average and annual average flows for the facility for the data 
provided. Flows were measured by the elapsed timer on the influent 
pumps. 



Chapter 3 - Puture Condltlona 

The treataent plant for thi~ facility was designed for nnly 
this facility. There are no plana to expand the facility or add 
additional connection• to tbe waatewater treataent plant at this 
time. 'llle plant wu designed to handle 34 townhoae units but aa of 
this date, there are no plana to add the remaining units. The 
collection ayat .. only receives domestic waste. In fact there are 
plans for p}\aseout of thia fac;ili ty within the next few years 
depending on availability. At present, the County has no 
facilities to connect to econoaically. 

Chapter • - Su.aarr and Conclualona 

The treataent plant is properly sized for the use intended and 
does not require enlarging or updating. The average flows are well 
within the capacity of the plant and require no expansion. There 
are no projections that will exceed the capacity of the existing 
plant within the next five years. When regional facilities are 
extende~ to this location, the plant will be eliminated. 



·f-o- un 
~~f-o-~~ --------

LIFT AERATION TANK 
STATION 

TO ST. JOHN'S RIVER 

CLARIFIER CHLORINE 
CONTACT 

TANK 

.. 



.· .. .. /~· 

. ../ , . . '/~.\ 
· ·-~v · . "~. ·' . 

t(l 

. . . 

.. •• 

tl 

: t)O 'JI . : 

FIGURE 2 . 
SITE PLAN/LOCATION PLAN 
POINTE TOWNHOMES WWF 

, ... ( ' 

... \ ·. 
I . . . ·, \ 

'· 
··. I ' :\ . \ 

\ 
\ 

\ . ,<-
~ 

\ 

. . ' · .. 
I •~ ' . ;, 

·. 

.. "' .. .. 

J. LUCAS c!c AaSOOIATEfJ. INC . . 
CONSUL n~G AND DESI~ E"GINEERS 

1Q.47~ fOATUH£ PARKWAY, SUITE 202 

JACI<SOH\'IU£. Fl.ORIOA 32258 ,..... ... ·- . ----



I 1993 

I 1994 

I 1995 

I 19G6 

THE POINTTOWNHOMES WASTEWATER TREATMENT FACILITY 
FLOW ANALYSIS 

MONTH MGO 3MONTH PERCENT ANNUAL PERCENT RATIO 
January 0.005 AVERAGE OF CAP. AVERAGE OF CAP. 3 MO/AN. AVE. 
February 0.005 
March 0.004 0.0047 31.11 
Nxtl 0.005 0.0047 31.11 
May 0.007 0.0053 35.58 
June 0.008 0.0070 48.87 
Juty 0.005 0.0070 48.87 
August 0.008 0.0087 44.44 I 

Se_ptembe 0.008 0.0057 37.78 
October 0.005 0.0057 37.78 
Novembet 0.008 0.0057 37.78 

. 
December 0.008 0 .0057 37.78 0.0058 38.33 O.G855 
January 0.008 0.0080 40.00 0.0058 38.89 1.0288 
February 0.008 0 .0080 40.00 0.0050 39.44 . U)141 
March 0.008 0.0080 40.00 0.0081 40.58 O.G883 
APril 0.006 0.0080 40.00 0.0082 41.11 0.973(' 
May 0.008 0 .0080 40.00 0.0081 40.58 0.9883 
June 0.005 0 .0057 37.78 0.0058 38.33 0.9855 
July 

. 
0.008 0.0057 37.78 0.0058 38.89 0.9714 

A_ugust 0.008 0.0057 37.78 0.0058 38.89 0 .9714 
Septembe 0.009 0.0070 48.87 0.0081 40.58 1.1507 
October 0.008 0.0070 48.87 0.0082 41 .11 1.1351 
Novembet 0.005 0.0087 44.44 0.0081 40.56 1.0959 
Decem~ 0.008 0.0057 37.78 0.0081 40.56 0.9315 
January 0.008 0.0083 42.22 0.0083 41 .67 1.0133 
February 0.007 0.0070 48.67 0.0083 42.22 1.1053 
March 0.007 0.0073 48.89 0.0084 42.78 1.1429 
April 0.008 0.0073 48.89 0.0066 43.89 1.1139 
May 0.008 o.oon 51 .11 0.0088 45.00 1.1358 
June 0.007 o.oon 51 .11 0.0069 46.11 1.1084 
July 0.008 0 .0077 51 .11 0.0071 47.22 1.0824 
August 0.01 0.0083 55.58 0.0074 49.44 1.1238 
Sept em be 0.01 0.0093 82.22 0.0075 50.00 1.2«4 
October 0.01 0.0100 88.87 0.0078 52.22 1.2766 
November 0.011 0.0103 88.89 0.0083 55.56 1 .~400 
Dec.ember 0.009 0.0100 88.87 0.0088 57.22 1.1650 
January 0.008 0.0093 82.22 0.0088 57.22 1.0874,_ 
February 0.009 0.0087 57.78 0.0088 58.33 0.9905 
March 0.011 0.0093 82..22 0.0091 60.56 1.0275 
,April 0.014 0.0113 75.56 O.OOG& 63.89 1.1826 
May 0.0125 83.33 0.0097 84.85 1.2850 
June 0.007 0 .0105 70.00 0.0097 84.85 1.07G4 
July 0.015 0 .0110 73.S3 0.0104 89.09 1.0814 
August 0.009 0 .0103 88.89 0.0103 88.48 1.0059 
SeDtembe 0.007 0.0103 88.89 0.0100 88.87 1.0333 
October 0.011 0.0090 80.00 0.0101 87.27 0.8919 



OPERATION AND MAINTENANCE 
PERFORMANCE REPORT . 

POINT TOWNHOMES 
WASTEWATER TREATMENT 

FACILITY 

CLAY COUNTY 

DER NO. 3110P00304 "· . 

DEP PERMIT NO. 0010-221312 

EXPIRES JUNE 30, 1996 

January 20, 1997 



CllfiPlCAtiO•a 

Pormittea: 

"··· ·~~ Co•pany,a Point Water and 8 w r, Inc. 

Addraaa: 4753 Raggedy Point Road 

City: Orange Park, Florida 32073 

County: Clay 

Phone .No.: (904) 269-1825 

We, the above siqnee, have r~viewed and is fully aware of th& 
recommendations and schedules included in the report. 

Operator: 

Name: 
Company: Coastal Utility Services 
Addr ess: 9615 Shellie Road 
City: JAcksonville, Florid4 32257 
Phone: ( 904) 262-4035 
Certification No. C-0187 

"'' . 

We, the above signee, r.:;e reviewed and is fully aware 
recommendations and schedules ncluded in the report . 

Engineer: ~ ,~ 
· ;? ~ 

Name: 
Company.: 
Address: 
Ci ty: 
Phone: 

J~es M. Lucas, P.E. 
J ~ Lucas & Associates , Inc. 
10475 Fortune Parkway, Suite 202 
Jacksonville , Florida 32256 
(904) 464-0090 

of the 

This is to certify that the information contained in the 
report is true and correct to the beat of our knowledge, the report 
was prepared in accordance with sound engineering principlee, and 
that the recommendations and schedules were discussed with the 
permittee or their representative and the lead operator and agrees 
that if the recommended schedules for corrective action are met, 
t he facilities, when properly operated and maintained, will comply 
with all applicable statutes of the State of Florida and rules of 
the Department . 



Chapter 1 - Intro4uction 

The existing plant is a o .015 mgd extended aeration steel 
package plant with discharge to the St. Johns Rive r. The plant 
serves a 19 unit townhoaas coaplPX and the adjacent marina. 
Wast ewater fro. the coaplax flows into the plant lif t station where 
it is pWiped to the aer ation unit. Flow f rom t he treatment unit 
enters a clarifier where the solids are separated f roa the liquid. 
Effluent f rom the clar ifier enters a 1463 gallon chlori ne contact 
c hamber for disinfection. The eff luent then f lows through a 
dechlorine unit be fore discharging by gravity t o the St. Johns 
Rive r for disposal. 

Solids froa the clarif i er is returnod to the t reatment unit by 
the return aludge air lift. Excess s ludge is sent to the aerobic . 
digester/sludge holding tank or hauled off by independent 
contractor. Effluent f rom the plant discharges via a 6-inch . 
gravi ty outfall to the rive r . 

The plant is pres ently permi t ted for 15,000 gallons per day. 
The dischar ge paramet e r s are as follows: 

f low: 0.015 qpd Daily 5/Wk 

BOD : 20 ppm Mont hly Grab "' . 
SS : 20 ppm Monthly Grab 

pH: 6-8.5 Daily 5/Wk 

Chlorine 
Residual 0 . 5-1.0 Dai ly 5/ Wk 
(contact tank) 

Residual 0.01 Daily 5/WK 
(Out fall) 

Fecal 200/800 Monthl y 

Parameter Annual Monthly Weekly One time 

B 0 D 20 ppm 30 ppm 45 ppm 60 ppm 

s s 20 ppm 30 ppm 45 ppm 60 ppm 

Monthly Average Daily Flows, Three -month Ave . Daily Flows, Annual 
Ave. Daily Flows are all shown i n Tabl e No. 1 and t he Plant 
Pe rformance Analysis i s shown in Tabla No. 2 



The monthly operating reports were exaained and the following 
tables were generated. · The plant was constructed in the early 
1980's with the construction of the townhomes . Flows have 
fluctuated but not changed · substantially since units have been 
occupied. Flowe ore reflective of the occupancy rote of the 
townhoaes, the use of the Marina and the amount of infiltration 
inflow entering the ayat-. The paat ope.rator stated that the 
flows for the past few year• have not changed. Table 1 shows .the 
monthly, three 110nth average and annual average flows for • the 
facility for the data provided. Plows ware measured by the elapsed 
timer on the influent puaps. 

Chapter 2 - Pbraical Con41tioDa 

At the Point TOWnha.ea Wastewater Facility, there are numerous . 
unit processes required for the treatment of wastewater. These 
coMponent• and procea•ea uaed at the plant are aa followa: 

A. Pumping 

Raw water pumping is conducted by.the lift station 
located a4jaeant to the treatment plant. The plant 
receives flow from the station via a 4-inch force 
main. 

"c • 
B. Biological Treatment - Activated Sludge 

There is one package extended aeration plant at 
this facility with sizes and flow ratings shown on 
the flow diagram. 

c. Sedimentation - Final 

There ia a secondary clarifier. 

D. Disinfection 

Flow froM the treatment unit is directed to the 
chlorination chamber. The chlorination system at 
present consists of solid tablet chlorine feed. 

E. Dechlorination 

Since this plant discharges to s urface waters, 
there is dechlorination using a dechlorination 
chamber. The dechlorine solution is fed in solid 
form . 

F. Residuals Treatment - Aerobic digestion 

Treatment of residuals cons ists of aerobic 
digestion in the digester 1 sludge holding tank. 
excess residuals are disposed of by independent 



carrier to an approved disposal site. 

G. I"3trumentatioh 

There is no 'instrumentation at this plant except 
for the elapsed tine meters on the influent pumps. 

H. Laboratory 

There is no laboratory located at the plant. 
Operator uses portable lab equipment for in field 
testing and contracted laboratory for other 
teating. 

I. Discharge . 

The plant discharges through a 6• outfall directly 
to the St. Johns River. 

The field visit did not reveal evidence of hydrau\ic overload 
at this facility. The viait did reveal a plant in good condition. 
This observation was also made by DEP in their last viait to the 
plant on october 23rd. At that date, they auggested relocating the 
chlorine tablet basket away from the effluent discharge point to 
allow adequate disinfection prior to discharge. our vis!~ revealed 
that two chlorine baskets were put at the effluent laun~er of t he 
clarifier prior to discharge to the chlorine contact tank. The 
existing tanks are in good condition due mainly to good 
maintenance. In general, the plant is operating well and 
efficiently. 

The District noticed gas bubbles rising from the chlorine 
contact tank which would be an indication of sludge accumulation. 
our visit indicated that this problem has been corrected. This in 
fact was caused by a leaky scum air lift located in the chlorine 
contact tank. The plant is equipped with a bottom air lift to 
remove solid material ~hat may settle in this tank. The operator 
routinely checks for solids accumulation. 

Chapter 3 - Treat•ent Efficiency 

In table 2 , a summary was made on the performance analysis of 
the plant for the last 46 month period from .January 1993 thru 
October 1996. The discharge conditions are being met through the 
proper operation of this plant. The overall treatment efficiency 
of the plant appears adequate for dis~harge t o the St • .Johns River 
during this interim period until County service is available. 

Examining the individual unite, each unit is operating within 
the normal paraJlleters for extended aeration. Under extended 
aeratton, there must be a 15 to 24 hour detention time allowed. 
There is 28.4 hours detention tiae designed in the plant aeration 
zone. The clarifier was designed for a surface loading rate of 400 
gallons per day per sq. ft. Cased on the latest 3 month average 



daily flow of .009 mgd, the aeration detontion. t~ ia 47.4 hours. 
The surface loading rate for the clarifier based on the same three 
month average is 213 qallona per day per sf. Both these parameters 
are well within the limits of extended aeration. 

The chlorine contact chamber does not show signs .of short 
circuiting. With the chlorine being added to the effluent of the 
clarifier, the effluent baa adequate time to aix and disinfect 
prior to discharge. 

Chapter 4 - Perfor.ance ~ren4a 

Reviewing the operating data in Tabl• 2, we see no change in 
the characteristic• of the wastewater entering the plant. We see 
no change in the aakeup of the service area and do not anticipate 
any modifications in the type of waste froa tbia area. The flow 
records do not indicate an excessive infiltration/ inflow problem. 
The loadings into the plant are within the capabilities of the unit · 
processes within the plant. The treatment facility, with proper 
operation and aaintenance, should be capable of producing an 
effluent within perait limits through the life of the operation 
permit or until County service is available. The plant is within 
their limits to date. 

The plant operation data does not show that there_js an 1/1 
problem at this facility. Therefore, the current 1/I is~ithin the 